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DURAMAX TRIO, US, BOT, 115/36V, IG

SKU# ADMXTRIO

IMAGE # ITEM NAME PART #
INDIVIDUAL PART 

PRICE
QTY PER UNIT

10-003 GROMMET, 3/8” X 1 3/8”, SEALING; (EA/1/1) 1628 $2.44 1

10-014 BUSHING,  .5 ID, NYLON, WHITE; (EA/4/4) 2600 $2.76 2

10-020 SPACER , BLACK; (EA/1/1) 2905 $12.00 4

10-021 FLOAT, UNDER MOTOR; (EA/1/1) 3101 $1.67 5

10-023 FLOAT, 4.3” SQ X 2”T, GRAY OR WHITE, IG JETS; (EA/2/2) 3109 $3.60 4

10-034 BRACKET, FLOAT; (EA/1/1) 3477 $2.44 4

10-035 HOLDER, EXTERNAL CAPACITOR; (EA/1/1) 3478 $2.44 3

10-039 TENSION ROLLER, BLACK; (EA/2/2) 3508 $18.20 4

10-040 FLANGE, PULLEY, BLACK; (EA/2/2) 3621 $4.98 4

10-044 GROOVED PIN COVER; (EA/1/1) 4709 $2.76 2

10-047 FILTER SCREEN, RECTANGLE, BLUE, NO STRINGS, (EA/1/1) 5310 $27.88 3

10-051 PLUG, PLASTIC, PUSH IN; (EA/2/2) 6011 $1.27 2

10-053 HANDLE, S/S; (EA/1/1) 7022 $16.98 2

10-060 CAP PLUG, WHITE, 1.125”; (EA/1/1) 8351 $1.27 4

10-067 TUBING, CLEAR, POWER WASH; (EA/2/2) 300096 $1.10 4

10-068 RIVET, PLASTIC, SNAP HEAD; (EA/10/10) 300106 $0.83 8

10-071 PLUG, CAP, BLACK; (EA/1/1) 700014 $1.27 2

10-074 ELBOW, NATURAL, PW SYSTEM; (EA/2/2) 900030 $1.27 6

10-082 OUTLET, TOP, BLUE; (EA/1/1) 2230B1 $21.18 3

10-087 OUTLET, BOTTOM, BLUE, LARGE; (EA/1/1) 2250BL2 $12.00 3

10-091 BUSHING, NYLON, BLACK; (EA/2/2) 2600BKT2 $2.76 6

10-100 NOZZLE, JET TUBE, WHITE; (EA/2/2) 3386WT $4.98 4

10-101 BRACKET, PP, BLUE, PW NOZZLE SUPPORT; (EA/2/2) 3387BL $11.21 2

10-103 MIDDLE PLATE, BLUE; (EA/1/1) 3388BL $31.85 2

10-104 WHEEL-  BLACK-SMALL 3393BK $3.16 4

10-116 LOCK TAB, NATURAL; (EA/2/2) 9204N $1.80 6

10-127 BOTTOM LID, ASSY, BLUE, ADVANCED, W/WHEELS; (EA/1/1) A9600BL $99.00 3

10-130 BRACKET ASSY, HANDLE, BASIC, BLUE, COMPLETE; (EA/1/1) S1100B $34.85 2

10-132 SIDE PLATE ASSY, BLUE, ROUND, 4 HOLES; (EA/1/1) S2038BL $46.62 2

10-153 SK DRIVE BELT SET; DMX DRIVE BELT (2), ROLLERS, WASHERS; (1/1/EA) SK3310 $158.40 2

10-154 PULLEY, PULLEY, W/FLANGE, BUSHING,WASHER, DMX; REV 2013 SK362401 $39.98 2

10-155 SK HANDLE ASSY; PLASTIC, BLACK, INC SCREWS/NUTS; (EA/1/1) SK7010 $16.98 2

10-165 SPARE PARTS KIT, BOTTOM LID W/ROLLERS; (EA/1/1) SK9600 $10.98 3

10-175 BUSHING, PET, PRESS FIT, FOR COMMERCIAL SIDE PLATE 2695 $3.98 4

20-025 WHEEL TUBE ASSY; 12”, ADMXDUO, ADMXTRIO; (EA/1/1) S38228 $73.45 4

20-026 WHEEL TUBE ASSY, 12”, CENTER, ADMXTRIO; (EA/1/1) S38229 $73.45 2

20-028 SK WHEEL, ASSY, 2.75” ODX1/2” ID”, DRILLED, INSERT, SCREW (EA/2/2) SK2691 $16.99 4

20-029 SK BRUSH, RUBBER EZ, BLUE, 12”, 2 BRUSHES, 2 PINS;(EA/1/1) SK3016BL $77.89 3

20-037 SK AXLE REPLACEMENT KIT, DMXTRIO; (EA/1/1) SK342627 $112.98 2

20-041 SPARE PARTS KIT, HI HARD BRUSH, 12”, 6 BRUSHES, 6 PINS; (EA/1/1) SPK-22 $155.76 1

30-001 SCREW, S/S, PH-PN; (EA/4/4) 1105 $1.27 4

30-003 INSERT, BRASS, PRESS-IN; (EA/4/4) 1110 $0.84 4

30-004 SCREW, 6-32 .500”, S/S, PH-PN; (EA/4/4) 1129 $1.27 4

30-006 SCREW, 8-18 .75”, S/S, PH-FIL; (EA/4/4) 2251 $1.27 12

30-007 SCREW, #8 X 7/16”, S/S, PH-PN; (EA/2/2) 2260 $1.27 14

30-013 SCREW  - LOCK TAB -BODY ASS./DUMAX 2303 $1.27 6

30-017 WASHER, 510/515 X .750 X .032, DELRIN; (EA/2/2) 2606 $1.27 8

30-018 WASHER, .515 X 1.00 X .125, DELRIN ACETAL; (EA/2/2) 2607 $1.80 28

30-020 SCREW, #8 .6875”, S/S, PH-PN; (EA/2/2) 2700 $1.27 4

30-025 SCREW,  8-32 2.75”, S/S, PH-PN; (EA/4/4) 2711 $1.27 16

30-026 SCREW, 10-32 2.50”, S/S, PH-PN; (EA/2/2) 2714 $1.27 2

30-027 SCREW, 5/16-18 1.250”, S/S, ALLEN CAP (EA/2/2) 2716 $1.27 4

30-028 NUT, 5/16-18, S/S, HEX W/NYLON INSERT; (EA/2/2) 2717 $1.27 4

30-030 SCREW, S/S, 3.5”; (EA/2/2) 2720 $1.27 2

30-034 SCREW, S/S,  PH-PN, 10-32 X 2.108 (EA/8/8) 3401 $1.19 2

30-035 NUT, S/S,  HEX LOCK M5; (EA/2/2) 3402 $0.84 8

30-037 WASHER, NYLON, FLAT, 1” OD X 1/2” ID X .0625”T; (EA/2/2) 3603 $1.27 6

30-039 BUSHING, S/S, ADMXX; (EA/4/4) 3626 $3.67 4

30-041 BLOCK INSERT - REVERSO; BRASS; (EA/2/2) 5050 $1.20 6

30-046 NUT, S/S, LOCK; (EA/1/1) 7133 $0.83 22

30-052 SCREW, S/S, 3.25”; (EA/2/2) 8323 $2.44 2

30-062 LOCK NUT, S/S; (EA/4/4) 700004 $0.83 4

40-015 ORDER S1A6007, PUMP MOTOR ASSY, 30V, PW, EC A64001 $241.78 3

50-011 ORDER S1A8014, DRIVE MOTOR, MASTER, 24VBL, 8BL A8559 $643.98 1

50-012 ORDER S1A8040, DRIVE MOTOR, SLAVE, 24VBL, 8GR A8561 $573.98 1

60-012 POWER SUPPLY ASSY, US, 115/36 VAC, 9 PRM, ADMXTRIO; (EA/1/1) A7168 $545.90 1

70-020 CABLE, ASSY, 4C/150’, 2-14/2-16 AWG, FLT, BLUE, 9PRF, 1638; (EA/1/1) A164150 $922.50 1

80-002 TIE, PANDUIT, 7.4”; (EA/4/4) 1607 $0.83 7

80-011 P CLIP, 5/8”, COATED, BLACK, 4,7,9 WIRE; (EA/2/2) 2111 $2.44 2

80-014 CAPACITOR, EXTERNAL, BLUE; (EA/1/1) 6012 $35.00 3

80-016 CONNECTORS, 4 PIN, 1 MALE, 1 FEMALE; 19”, BLACK; (EA/1/1) 6120 $36.00 1

80-017 TIE,  PLT PANDUIT, MINI; (EA/2/2) 7110 $0.83 18

80-020 TIE, PLT  PANDUIT, 6”; (EA/4/4) 71101 $6.58 5

80-020 TIE, PLT  PANDUIT, 6”; (EA/4/4) 71101 $6.58 4

80-024 TRANSMITTER , FCC STYLE, 4 BUTTON; (EA/1/1) 220120C $89.32 1

80-031 SK JUNCTION BOX, ADMXTRIO, 1-SKMS03; (EA/1/1) SJB2304 $220.35 1

80-037 SK MOTOR INSTALL KIT 3; 1 (1611) 2”, 1 (1633); (EA/1/1) SKMS03 $1.98 7

90-004 FILTER BAG, FINE; (EA/1/1) 8111 $48.97 3

90-005 FILTER BAG, MESH; (EA/1/1) 8112 $46.75 3

95-002 ROPE ASSY, 10’, 5 FLOAT; ADMXTRIO; (EA/1/1) A8324 $68.98 1


